Welcome

E05 - Rear Fairing Assembly


E05 - REAR FAIRING ASSEMBLY
Ref. Code Description Note Price excl. tax (€)
1 80A0C0192 SEAT 204,56
1 80A0C0192 SEAT 204,56
1 80A0C0192 SEAT 204,56
1 80A0C0192 SEAT 204,56
1 8000C6712 SEAT 0
1 8000C4199 SEAT 204,56
1 8000C0192 SEAT 204,56
1 8000C0192 SEAT 204,56
1 8000C0192 SEAT 204,56
1 8000C0192 SEAT 204,56
2 800041039 DAMPER 1,6
3 8000C0194 BRACKET, SEAT 4,74
4 8B00B2680 SCREW TEF M5X0.8X10 CH8 0,35
5 800063161 WASHER 11X5.2X0.5 0,14
6 8000C0249 WASHER 17X5.2X0.5 0,69
7 8000C0155 PIN 4,04
8 8000C6713 SEAT, PILLION RIDER 237,19
8 8000C5469 SEAT, PILLION RIDER 179,1
8 8000C4200 SEAT, PILLION RIDER 237,19
8 8000C4089 SEAT, PILLION RIDER 0
8 8000C0195 SEAT, PILLION RIDER 219,12
9 800041039 DAMPER 1,6
10 8000C0198 CUSHION, SEAT 68,2
11 8000C0216 WASHER 0,52
12 62ND15548 WASHER 15X5.3X1 0,06
13 8000B2708 NUT FLANGE M5X0.8 0,11
14 8000C1962 BOLT, SEAT SETTING 6,14
15 8000B8579 LOCK PLATE 16,56
16 8000B8580 CUSHION, REAR 1,66
17 8000B8581 CUSHION, FRONT 1,51
18 8C00B2680 SCREW TEF M5X0.8X12 0,35
19 8B00B5919 SCREW M5 1,16
20 8000C0282 BRACKET SIDE COVER, RH 5,02
21 8000C0283 BRACKET SIDE COVER, LEFT 5,02
22 8A00B5919 SCREW M5 2,11
23 800089293 VIBRATION DAMPER 0,87
24 80J0C0284 COVER FRAME RIGHT 162,7
24 80J0C0284 COVER FRAME RIGHT 162,7
24 80H0C0284 COVER FRAME RIGHT 0
24 80G0C0284 COVER FRAME RIGHT 162,7
24 80F0C0284 COVER FRAME RIGHT 162,7
24 80F0C0284 COVER FRAME RIGHT 162,7
24 80E0C0284 COVER FRAME RIGHT 112,4
24 80C0C0284 COVER FRAME RIGHT 112,4
24 80B0C0284 COVER FRAME RIGHT 112,4
24 80A0C4180 COVER FRAME RIGHT 187,55
24 80A0C0284 COVER FRAME RIGHT 112,4
24 80A0C0284 COVER FRAME RIGHT 112,4
24 80A0C0284 COVER FRAME RIGHT 112,4
24 8000C5316 COVER FRAME RIGHT 0
24 8000C4180 COVER FRAME RIGHT 187,55
25 80J0C0285 COVER FRAME LEFT 162,7
25 80J0C0285 COVER FRAME LEFT 162,7
25 80H0C0285 COVER FRAME LEFT 0
25 80G0C0285 COVER FRAME LEFT 162,7
25 80F0C0285 COVER FRAME LEFT 162,7
25 80F0C0285 COVER FRAME LEFT 162,7
25 80E0C0285 COVER FRAME LEFT 112,4
25 80C0C0285 COVER FRAME LEFT 112,4
25 80B0C0285 COVER FRAME LEFT 112,4
25 80A0C4179 COVER FRAME LEFT 187,55
25 80A0C0285 COVER FRAME LEFT 112,4
25 80A0C0285 COVER FRAME LEFT 112,4
25 80A0C0285 COVER FRAME LEFT 112,4
25 8000C5315 COVER FRAME LEFT 0
25 8000C4179 COVER FRAME LEFT 187,55
26 800048245 THREADED INSERT WELLNUT M6X1X16 1,48
27 8B00B2672 BOLT, FLANGE M6X21 0,35
28 80A0B9840 FENDER, REAR 101,85
28 8000B9840 FENDER, REAR 19,85
28 8000B9840 FENDER, REAR 19,85
29 8000B2798 SPACER WITH COLLAR 1,61
30 8B00B4221 SCREW M5X14 4,09
31 8A0092663 CUSHION 30 MM 0,75
32 8000C6762 EMBLEM, FRAME COVER RH 4,04
32 8000C4182 EMBLEM, FRAME COVER RH 4,24
33 8000C6761 EMBLEM, FRAME COVER LH 4,04
33 8000C4181 EMBLEM, FRAME COVER LH 4,24
34 8000C4184 EMBLEM, FRAME COVER RH 37 5,78
35 8000C4183 EMBLEM, FRAME COVER LH 37 5,78
36 8000C6760 EMBLEM, FRAME COVER RH 2,9
37 8000C6759 EMBLEM, FRAME COVER LH 2,9